

Thread & Lift

PER-OPERATIVE MEDICATION

(At the Doctor's practice)

The per-operative phase is based on the recommendations of our expert instructors according to their protocol of patient preparation. An anesthesiologist was also consulted in order to validate this prescription and its dosage. This information is for indication only. The choice of products to be given to the patient remains the sole responsibility of the physician following compulsory pre-operative consultation(s), any contraindications noted and adherence to legislation in force.

Our expert instructors recommend that just before the procedure be given:

- 1) 2 tablets of Pristinamycin 500mg (e.g. PYOSTACINE) to be taken 1 hour before the operation, to prevent the risk of infection.

- 2) 1 pill of non-steroidal anti-inflammatory drug (NSAID) such as Ketoprofen 100 mg (Ex: BI-PROFENID).

- 3) 1 tablet of TRAMADOL 50mg as an analgesic treatment.
+ 1 tablet of Metoclopramide hydrochloride 10mg (e.g. PRIMPERAN).
+ 1 tablet of Paracetamol 1000mg (e.g. DOLIPRANE) as a complementary analgesic treatment.

OR

- 1 tablet of IZALGI 500mg as an analgesic treatment.
+ 1 tablet of Paracetamol 500mg (e.g. DOLIPRANE) as a complementary analgesic treatment.